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Ultrasound showing Superficial
Vein Thrombosis
Conservative management
1. Cold or warm compresses
2. NSAIDS for 7-14 days
» Oral: Ibuprofen or Naproxen
Thrombus within 3 cm » Topical: diclofenac 2-4g to affected
of deep vein junction? areas four times daily
I © “7 @
Treat as DVT (3 months minimum)
» DOAC Thrombus > 5 cmin length?
*Rivaroxaban 15mg BID x 21 days
followed by 20mg OD for at least 3 months | Severe symptoms OR persistent risk factors
*Apixaban 10mg BID x 7 days @ ) forthrombus extension present?
followed by 5mg BID for at least 3 months (prior VTE, active cancer, pregnancy/OCP,
» LMWH at therapeutic doses trauma, surgery, cast)
Low dose anticoagulant (45 days)
1. DOAC
» Rivaroxaban 10mg daily 4 @
» Apixaban 2.5mg twice daily
2. LMWH (fondaparinux 2.5mg subcut daily)
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Lower extremity deep vein junction: SF] = Saphenofemoral Junction

patterns may not always follow the proposed steps in this pathway.

Pathways are subject to clinical judgement and actual practice .
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SP] = Saphenopopliteal Junction



